L
X
-
D
_
0\
-~

‘ Model LS 8 ROVER

15



MTD ROVER LS8 /\—V 1) X |

16

Ref. | Part Number Description Ref. | Part Number Description
1 656-04037 Pulley .50 1D x 2.38 OD 32 914-0104 Cotter Pin
2 681-04065A Frame Assembly 33 720-04088 Grip
3 710-0191 Hex Screw 3/8-24 x 1.25 34 727-04182 Hose, Valve, Cylinder
4 710-0653 Hex Washer Screw, 1/4-20 x .375 35 737-04155 Adapter, Hydraulic
5 710-0654A Hex Washer Screw, 3/8-16 x .88 36 737-04154 Adapter, Hydraulic
6 710-1650 Self-tapping Screw, 5/16-18 x .875 37 747-04539 Control, Valve, Hydraulic
7 710-3005 Hex Bolt 3/8-16 x 1.25 38 747-04707 Handle, Rod
8 712-04065 Flange Lock-Nut 3/8-16, Nylon 39 681-04087B Assembly Bracket, Push
9 732-04217 Extension Spring .375 x 2.95 40 710-0615A Hex Cap Screw, 3/8-16 x 5.0
10 936-0452 Belleville Washer 41 710-0382 Hex Cap Screw, 1/2-13 x 5.00
11 748-04125 Shoulder Spacer .30 x .46 42 726-0299 Push Cap x 1/2" Rod
12 754-04128 Belt, V-Type, 3L, 33.92" Lg. 43 750-0802 Spacer .640
13 756-04133 Pulley, V-idler, 2 x 2.75 x .625-3L 44 710-3008 Hex Cap Screw, 5/16-18 x .75
14 756-04304 Idler Pulley 45 710-3008 Hex Cap Screw, 5/16 x 1,00
15 781-04132 Belt Idler Bracket 46 712-3004A Flange Locknut 5/16-18, Nylon
16 781-04161 Belt Cover 47 918-04243 Pump, gear
17 629-04161 Harness, Interlock 48 726-04079 Hose Clamp
18 681-04064 Tank Assembly 49 727-04154 Hose
19 738-04237A Shoulder Screw #10-16 x .50 50 727-04156 Hose, return
20 711-06452 Pin, locking 51 727-04157 Hose, Inlet
21 725-04363 Switch, Interlock 52 737-04187 Fitting, elbow
22 726-3046 Foot Pad Clips (Not Shown) 53 711-04575 Axle
23 732-04085 Extension Spring .480 OD x 5.0 54 734-1781 Wheel Assembly 8 x 1.75 Grey
24 736-04178A Washer, slotted, felt 55 710-0604A Hex Washer Screw, 5/16-18 x .75
25 737-04148 Drain Plug 56 781-04124 Bracket, Support
26 738-0930 Shoulder Bolt 57 918-0481A Valve
27 781-04168 Bracket, Lock, Cylinder 58 737-0192 90 Degree Solid Male Adaptor
28 918-04241 Cylinder 59 914-0122 Square Key 3/16 X 3/4
29 710-0623 Hex Tap Screw, 3/8-16 x .62 60 712-3004A Nut, 5/16-18, Flangelock
30 711-04585 Clevis Pin 61 781-05004 Cylinder Support Bracket
31 913-04036 Link, Handle, Valve 62 712-3022 Nut, 1/2-13, Hexlock
63 736-04655 Flat Washer: 3/16 x 3/4 x 16G
64 710-05483 Screw: 3/16x 1/2
65 741-04555 BRG:SLV:.638x.753.615
66 750-04668 Spacer:.385x.625x4.070




